

Review of The CDC Guidelines for Prescribing Opioids for Chronic Pain

Todd J. Woodard, Pharm.D., BCPP, BCPS, BCGP, CPE

Manager, Clinical Pharmacy Services

Peach State Health Plan

Atlanta, GA

Adjunct Clinical Assistant Professor

Philadelphia College of Osteopathic Medicine School of Pharmacy

Suwanee, GA

Faculty Disclosure

- Dr. Todd Woodard discloses no relevant financial conflicts of interest with regard to this activity

Learning Objectives

- At the conclusion of this application-based presentation, the learner should be able to:
 - Demonstrate the appropriate use of the 2016 CDC Prescribing Guidelines for chronic pain management
 - Identify patients who should be prescribed opioid overdose treatment medication and understand differences in current formulations

Pre-Test Question 1

- About how many individuals in the US have an Opioid Use Disorder?
 - a) 1 million
 - b) 2 million
 - c) 3 million
 - d) 4 million

Pre-Test Question 2

- Which is not a symptom of an opioid overdose?
 - a) Respiratory Depression
 - b) Sedation
 - c) Mydriasis
 - d) Miosis

Pre-Test Question 3

- What is the most expensive Buprenorphine based Medication Assistant Treatment?
 - a) Suboxone Film
 - b) Butrans
 - c) Probuphine
 - d) Belbuca

Pre-Test Question 4

- Prescribers and Pharmacists do not have a role in mitigating the Opioid Epidemic
 - a) True
 - b) False

Background of the Opioid Epidemic

- Opioid Epidemic
 - What is the opioid epidemic
 - DSM-V criteria for opioid use disorder
 - DSM-V criteria for opioid overdose
 - Initiatives for resolution of the opioid epidemic

Prevalence of the Opioid Use Disorder

- Opioid Use Disorder
 - **~4 million** people in the US have used prescription pain relievers for nonmedical reasons
 - **~2 million** people in the US have an opioid use disorder
 - **~16 million** people worldwide have an opioid use disorder
 - Mortality rates are **13 times higher** compared with non-users

Prevalence of the Opioid Overdose

- Opioid Overdose
 - Since 1999, the number of overdose deaths involving opioids quadrupled
 - Since 1999, the amount of prescription opioids sold in the U.S. nearly quadrupled w/o an overall change in the amount of pain reported.
 - From 2000 to 2015 more than half a million people died from drug overdoses
 - **91** Americans die every day from an opioid overdose.

CDC Guidelines Recommendations

1st Recommendation

- Nonpharmacologic and nonopioid pharmacologic therapy are preferred for chronic pain

2nd Recommendation

- Before starting opioid therapy, treatment goals should be established

3rd Recommendation

- Before starting and during opioid therapy, risk vs benefits of opioid therapy should be discussed along with patient and provider's role in managing therapy

4th Recommendation

- Immediate-release opioids should be used first when prescribing opioid therapy

Patient Case 1

- AM is 40 year old male who presents to his family physician regarding continued pain in his left knee. His past medical history is positive for sports related knee injury X 2 years ago and mild hypertension. His x-ray shows degenerative changes with osteophyte formation in his left knee. A diagnosis of left knee osteoarthritis is made. AM pain level is 5 out of 10 and he is ready to start medical management. His current medications include HCTZ for HTN and occasional use of OTC APAP 500mg BID. He notes that his current OTC APAP regimen is not working.
- Answer Questions 1-3

Question 1

- What is the recommended next step in managing AM's left knee osteoarthritis?
 - a) Tramadol 50mg 1 q 4-6 hours
 - b) Diclofenac sodium 50mg BID
 - c) Diclofenac potassium 50mg TID
 - d) APAP 1000mg QID and physician directed exercise program or PT

Question 2

- AM continues having pain upon next office visit 1 month later. What do you recommend as the next course of therapy?
 - a) A trial of an intra-articular steroid injection
 - b) Oxycodone/APAP 5/325 1-2 q 4-6 hours prn
 - c) A trial of an intra-articular viscosupplementation
 - d) A trial of an intra-articular steroid injection and Naproxen 500 BID

Question 3

- AM is now having mild to moderate pain and previous treatments have continued to fail. What would be the next course of action?
 - a) Morphine Sulfate ER 15mg BID plus continued PT/exercise
 - b) Oxycodone ER 20mg BID plus continued PT/exercise
 - c) Tramadol 50mg 2 q 6 hours prn and PT/exercise
 - d) Tramadol 50mg 1 q 6 hours prn, APAP 1g QID, and PT/exercise

5th Recommendation

- Lowest effective dose of opioids should be prescribed
- Risk vs benefit should be considered before exceeding
 ≥ 50 MME/D
 - Doses should not exceed >90 MME/D

Opioid Equianalgesic Dosing Chart

	Equianalgesic Doses (mg)	
Drug	Parenteral	Oral
Morphine IR	10	30
Morphine ER	N/A	30
Oxycodone IR	N/A	20-30
Oxycodone ER	N/A	20-30
Hydrocodone IR	N/A	30-45
Oxymorphone IR	1	10
Oxymorphone ER	N/A	10

6th Recommendation

- Providers should use the lowest effective dose of immediate-release opioid for acute pain for the shortest duration

7th Recommendation

- Benefits vs Risks should be evaluated 1 to 4 weeks after starting opioid therapy for chronic pain or dose escalation and every 3 months for continued therapy

8th Recommendation

- Evaluate risks of opioid related-harm before and during therapy along with discussing risk reduction strategies and offering naloxone to high risk patients

Patient Case 2

- BF is 45 year old overweight female who presents for a follow-up appt with her physician assistant regarding pain related to migraine headaches. Her past medical history is positive for migraine headaches X 6 months and newly diagnosed neuropathic pain. Her headache diary consists of 10 headache days per month with increasing # of headaches over the last month. Sumatriptan is not resolving acute headaches. She is a current smoker and enjoys having a glass of wine daily with her meals. BF pain level is 6 out of 10 and she is ready to start prophylactic medication. Her current medications include daily butalbital/APAP/caffeine and sumatriptan 50mg (using 3 x/week) for migraines.
- Answer Questions 1-3

Question 1

- What should be the first recommendation for BF regarding her current treatment?
 - a) Start a trial of low dose immediate-release opioids and D/C smoking
 - b) Start a trial of pregabalin to treat neuropathic pain and headaches and D/C wine
 - c) Increase dose of sumatriptan to 100mg and immediately stop butalbital/APAP/caffeine and D/C smoking and wine
 - d) Reduce dose of sumatriptan and taper to discontinued butalbital/APAP/caffeine, D/C smoking and wine

Question 2

- After a last visit and recommendations, patient continued to have chronic migraines with 8 migraine headache days per month. What would be the next course of treatment?
 - a) Start a trial of tramadol
 - b) Start a trial of amitriptyline
 - c) Start a trial of divalproex sodium
 - d) Start a trial of onabotulinumtoxinA

Question 3

- After following the previous recommended treatment from the last office visit patient is still having trouble aborting acute headaches and has newly diagnosed stage 2 hypertension. PA-C wants to start a trial of an immediate-release opioid. What is recommended to be done before treatment?
 - a) Assess risk vs benefit of opioid treatment and re-evaluate use after 5 weeks
 - b) Assess risk vs benefit of opioid treatment and re-evaluate use after 6 weeks
 - c) Assess risk vs benefit of opioid treatment and re-evaluate use after 2 months
 - d) Assess risk vs benefit of opioid treatment and re-evaluate use after 1 month

9th Recommendation

- Providers should check their states prescription drug monitoring program (PDMP) when prescribing opioids

GA PDMP website: <https://gdna.georgia.gov/georgia-prescription-drug-monitoring-program>

10th Recommendation

- Urine drug screens (UDS) should be done prior to and at least annually for chronic opioid use

11th Recommendation

- Prescribing opioids concomitantly with benzodiazepines should be **avoided**

12th Recommendation

- Medication-assisted treatment (MAT) along with behavioral therapy should be offered for patients with opioid use disorder

Patient Case 3

- JT is 29 year old male and is having an appt with his new family physician for continued back pain after back surgery 4 months ago. His pain continues despite around the clock hydrocodone/APAP 1-2 tabs q 4 hours. JT pain level is 7 out of 10 and he complains that current therapy is not working. His past medical history includes chronic back pain, depression, and anxiety. Currently taking hydrocodone/APAP, sertraline, and alprazalam.
- Answer Questions 1-3

Question 1

- Before starting or continuing opioid therapy what should the prescriber do?
 - a) Check the PDMP, complete UDS, complete opioid risk assessment tools, and discuss provider and patient expectations
 - b) Check PDMP and complete UDS
 - c) Check the PDMP, complete UDS, complete opioid risk assessment tools, and complete pain contract, and discuss provider and patient expectations
 - d) No further assessment is needed as this patient is friends with provider

Question 2

- JT's physician is agreeing to start additional therapy since all assessments are favorable and wants to change regimen to Oxycodone. He consults with his on-site clinical pharmacist for recommendations on a new regimen. What should the clinical pharmacist recommend?
 - a) Change hydrocodone/APAP to Oxycodone IR, add Ibuprofen 800mg TID, and prescribe naloxone
 - b) Change hydrocodone/APAP to Oxycodone IR, add Ibuprofen 800mg TID
 - c) Change hydrocodone/APAP to Tramadol, add Ibuprofen 800mg TID, and prescribe naloxone
 - d) Change hydrocodone/APAP to Oxycodone IR, add Ibuprofen 800mg TID, and prescribe naloxone, and consider consultation with physician prescribing alprazolam to decide on its continued use

Question 3

- On follow-up visit prescriber has learned from patient's insurance company that patient now has opioid use disorder. What recommendation should be made?
 - a) Taper to discontinue opioids, ensure patient has naloxone available, refer patient to appropriate provider for Medication Assisted Treatment
 - b) Immediately discontinue opioids, ensure patient has naloxone available, refer patient to appropriate provider for Medication Assisted Treatment
 - c) Taper to discontinue opioids and ensure patient has naloxone available
 - d) Taper to discontinue opioids, ensure patient has naloxone available, continue Ibuprofen, and refer patient to appropriate provider for Medication Assisted Treatment

Summary

- Use and optimize nonopioid therapy and adjunctive medications
- Identify appropriate/inappropriate use of opioids
- Identify patients at risk for opioid misuse
- Reduce risk of overdose
- Provide naloxone
- Educate patients about opioid safety
- Ensure proper follow-up
- Taper, discontinue, and/or refer to specialist if needed

Practice Exercise

Convert the following Opioids

1.) Hydrodone IR 10mg q 6 hours to Oxycodone IR

Answer: _____

2.) Oxycodone ER 40 mg BID to Morphine Sulfate ER

Answer: _____

Questions

References

- D, Haegerich T, Chou R. CDC Guideline for Prescribing Opioids for Chronic Pain-United States, 2016. JAMA. 2016;315(15):1624-1645
- College of Psychiatric and Neurologic Pharmacist. Naloxone Access: A practical Guideline for Pharmacist. February 2015
- College of Psychiatric and Neurologic Pharmacist. Psychiatric Pharmacotherapy Review 2016/2017;pg726-734
- Health and Human Services. The Opioid Epidemic: By the Numbers. June 2016
- Health and Human Services. HHS Opioid Initiative: One Year Later. June 2016
- Agency for Healthcare Research and Quality. Nationwide Inpatient Sample. 2012 [cited 2012 July 12]: available from <http://hcupnet.ahrq.gov>
- Agency for Healthcare Research and Quality. Nationwide Emergency Department Sample. 2012 [cited 2012 July 2012]; available from <http://hcupnet.ahrq.gov>.
- Raofi S, Schappert SM. Medication therapy in ambulatory medical care; United States, 2003–2004. Vital Health Stat 2006;13(163):1–40.
- Edlund MJ, Martin BC, Fan M, Braden JB, Devries A, Sullivan M. An analysis of heavy utilizers of opioids for chronic noncancer pain in the TROUP Study. J Pain Manage 2010;40(2):279–289.

References

- Coalition Against Insurance Fraud. Prescription for peril: how insurance fraud finances theft and abuse of addictive prescription drugs. Washington, DC: 2007
- PL Detail-Document, Management of Opioid Dependence. Pharmacist's Letter/Prescriber's Letter. August 2015
- PL Detail-Document, Appropriate Opioid Use. Pharmacist's Letter/Prescriber's Letter. May 2016
- Rudd RA, Seth P, David F, Scholl L. Increases in Drug and Opioid-Involved Overdose Deaths — United States, 2010–2015. MMWR Morb Mortal Wkly Rep. ePub: 16 December 2016. DOI: <http://dx.doi.org/10.15585/mmwr.mm6550e1>.
- CDC. Wide-ranging online data for epidemiologic research (WONDER). Atlanta, GA: CDC, National Center for Health Statistics; 2016. Available at <http://wonder.cdc.gov>.
- Chang H, Daubresse M, Kruszewski S, et al. Prevalence and treatment of pain in emergency departments in the United States, 2000 – 2010. Amer J of Emergency Med 2014; 32(5): 421-31.
- Daubresse M, Chang H, Yu Y, Viswanathan S, et al. Ambulatory diagnosis and treatment of nonmalignant pain in the United States, 2000 – 2010. Medical Care 2013; 51(10): 870-878.
- CDC. Wide-ranging online data for epidemiologic research (WONDER). Atlanta, GA: CDC, National Center for Health Statistics; 2016. Available at <http://wonder.cdc.gov>
- Centers for Disease Control and Prevention. Demographic and Substance Use Trends Among Heroin Users — United States, 2002–2013. MMWR 2015; 64(26):719-725

References

- Muhuri PK, Gfroerer JC, Davies C. Associations of nonmedical pain reliever use and initiation of heroin use in the United States. CBHSQ Data Review, 2013.
- Cicero TJ, Ellis MS, Surratt HL, Kurtz SP. The changing face of heroin use in the United States: a retrospective analysis of the past fifty years. JAMA Psychiatry 2014;71:821–6.
- Jones CM. Heroin use and heroin use risk behaviors among nonmedical users of prescription opioid pain relievers — United States, 2002–2004 and 2008–2010. Drug Alcohol Depend 2013;132:95-100.
- US Department of Justice Drug Enforcement Administration. National Drug Threat Assessment Summary. DEA-DCT-DIR-002-15 2014.

Contact Information

Todd J. Woodard, Pharm.D., BCPP, BCPS, BCGP, CPE

Manager, Clinical Pharmacy Services

Peach State Health Plan

twoodard@centene.com